Developing a Nutrient Management Plan

for the Napa River Watershed

Legend
Y Sample Sites
—— Streams

|:| Main Citigs

— January Hotspots
F June Hotspots
0 2.5

g 10 Miles
| 1 T | i r 1 i !

Peng Wang e Linsey Shariq ¢ Luke Montague
Rebecca Kwaan ¢ Vinod Kella

Advisor: Prof. Arturo Keller

Donald Bren School of Environmental Science and Management
University of California, Santa Barbara

Client: San Francisco Regional Water Quality Control Board

April 5, 2004



Developing a Nutrient Management Plan for the

Napa River Watershed

Table of Contents

IO = A I X OO 1
2.0 - EXECUTIVE SUMMARY ....oittiueirirenieieieesisesssssseseasssaessesessssesessesssssssssessssssssssssssssssssssssssssssssassesns 2
[...]
Calistoga ST. Helena Yountville | Napa
Trickling Filter - - X -
Ammonia stripping | - - - -
Oxidation Ditches X X - X
SBR - - - -
NDN - - - -
Notes:

X = Technology currently in use.

Trickling Filter Nitrification

Trickling Filter (TF) is a wastewater treatment system that biodegrades organic
matter and achieves nitrification. Organic matter is removed using an aerobic
treatment system that utilizes microorganisms attached as biofilm to a medium to
absorb organic matter from wastewater. In the nitrification/denitrification
process, ammonia nitrogen is oxidized with the help of bacteria, which convert it
to nitrate and then into nitrogen gas (National Small Flows Clearing House,

1998).
There are two types of Trickling filter nitrification configurations:

= Single-stage
= Two-stage

In “Single Stage” configuration, carbon oxidation and nitrification takes place in a
single TF unit whereas in “Two Stage” configuration, reduction of organic

material occurs in the first treatment stage and nitrification occurs in the second.




Developing a nutrient management plan Page 110 of 201
For the Napa River \Watershed April 5, 2004

Figure 8.21a. Typical Trickling Filter.

DISTRIBUTOR ARM
ROTATION

.- . 'STAY ROD TURN

- BUCKLE T
STAY ROD -, © -
- T CI e

£ CENTER ~ -

I R WELL . SPEED-RETARDER |
~TOUTLET ORIFICE " - , - o ' ORIFICE b

» [ TRAILING EDGE 2T

| SPLASH PLATES =

=< DISTRIBUTOR - - ' *» - 1. ° %
- BEARINGS -7 t-T. L -

-

//'
-

=

JEUPFORT GRILL

UNDERDRAINAGE SYSTEM

=
-
PORAT = @>
P i ’\' il
\ ‘\ o SLOPED FLOOR

\ 1 - UNDERDRAIN CHANMNEL

- BLET DS OUTLET BOX

QUTLET PIPE - @

Source: EPA, September 2000

This system is appropriate for small to medium size communities and is effective in

treating high concentrations of organics. The drawbacks of this system include its

sensitivity to chemical characteristics of effluent such as organics, temperature

and pH. It also has limited flexibility and control in comparison with the activated

sludge process (EPA Wastewater Technology Fact Sheet - 2000).

Table 8.21a: Cost Summary for a trickling filter (in million of dollars-1990)

Wasterwater flow | Construction cost | Labor | O&M Materials
[m?/sec]
0.04 0.76 0.05 0.063 0.009
0.4 6.34 0.23 0.15 0.05
4 63.4 1 1.3 0.2

Source: EPA Wastewater Technology Fact Sheet, 2000

Note: InT’ = 264.2 gallons



Developing a nutrient management plan Page 111 of 201
For the Napa River \Watershed April 5, 2004

Ammonia Stripping

Ammonia stripping utilizes desorption processes to lower the ammonia content
of wastewater. In this process, ammonia reacts with water and forms ammonium
hydroxide, which later converts into ammonia gas and is discharged into the
atmosphere. Ammonia stripping (Figure 8.21b) works well with wastewater that
has ammonia concentrations between 10 to 100 mg/I. There are two types of
stripping towers that can be installed; cross-flow and countercurrent (see Figure
8.21b below) (EPA, September 2000).

Figure 8.21b: Types of Stripping Towers

AIR OUTLET

AR
?ﬂll'l CET

WA
T -DRIFT
WATER CLIMINATORS
INLET . E?J—'}':”T!ON
AR e YL
INLET FiLL |
/ -
MR INLET——» #, a— AR INLE
/

WATER
OUTLET

WATER
COLLECTING BASH

“~COLLECTION BASIN
Cross-Flow Tower Countercurrent Tower

Source: EPA Wastewater Technology Fact Sheet, 2000 (Culp, et. al, 1978)

Ammonia stripping is a controlled process for selected ammonia removal. The
efficiency of this system is highly dependent on temperature and air/water ratios.
At 20°C, 90 to 95 % removal of ammonia can be achieved (EPA, September

2000). This process does not remove nitrate, nitrite or organic nitrogen.

Generally, the estimated cost for air stripping is $0.01 to $0.07 per m> (1,000
gallons), which includes installation, maintenance and operating costs. A major

operating cost of air strippers is the electricity required for the air blower-method.



Developing a nutrient management plan Page 112 of 201
For the Napa River \Watershed April 5, 2004

Estimations of blower motor power assumes that each foot of air stripper

diameter requires 1.5 HP (Federal Remediation Technologies Roundtable, 2003).

Oxidation Ditches

This system is a modified activated sludge biological treatment process. It
promotes long solid retention times to remove biodegradable organics and is
used for long-term aeration. It consists of a long channel of an elliptical or
circular shape equipped with aeration equipment (Figure 8.21c) called a rotor for
generating a water flow and stirring water in the channel (EPA, September
2000).

One of the most common design modifications in oxidation ditches for enhanced
nitrogen removal is known as the Modified Ludzack-Ettinger (MLE) process. In
this design, an anoxic tank is added upstream of the ditch along with mixed
liquor recirculation from the aerobic zone to the tank in order to achieve higher
levels of denitrification. In the aerobic basin, ammonia is converted into nitrite
and then to nitrate. In the anoxic zone, nitrate-nitrogen converts into nitrogen

gas, which is released to the atmosphere.



Developing a nutrient management plan Page 113 of 201
For the Napa River \Watershed April 5, 2004

Figure 8.21c: Oxidation Ditch.

Oxidation Ditch Activated Sludge System

Oxidation Ditch

From Primary Treatment

The Modified Ludzack-Ettinger Process

3a - 40Q
Primary Secondary
Settling Clarifier

r
Return Activated Sludge \‘/

Primary Sludge o.s5a - 1Q l

Waste Activated
Sludge

Source: EPA, September 2000

Oxidation ditches achieve up to 90 % BOD, suspended solids and ammonia
removal (EPA, September 2000). The system can perform nitrification and
denitrification easily and requires relatively little energy. This system is particularly
suitable for a small community, as it requires more land than conventional

treatment plants.

The cost of this system depends on the WWTP's capacity, effluents levels, and
land cost. According to EPA in 1991, capital cost ranges from $0.52 to $3.17
/Liters/day. Using the consumer price index (CPIl) to estimate this cost for the year
2003, i.e. 1.2% (Greater Phoenix Economic Council), the cost ranges from $0.52
to $3.21/Liters/day.

Sequencing Batch Reactors

A Sequencing Batch Reactor (SBR) is an activated sludge biological treatment
process that is designed to operate under non-steady state conditions. It operates

in a true batch mode with aeration and sludge settlement both occurring in the



Developing a nutrient management plan Page 114 of 201
For the Napa River \Watershed April 5, 2004

same tank. This process is capable of achieving biological P removal, nitrification,
denitrification and BODs removal in one reactor. It can be designed with the

ability to treat a wide range of influent volumes.

The SBR process is accomplished in a simple tank, through sequencing stages
such as fill, react, settle, and draw. During the *fill-stage” influent is mixed with
existing biomass. During the ‘react-stage” the biological reactions are finished
and nitrification or denitrification removal can be accomplished. In the “settling-
stage” gentle mixing occurs. In the "draw-stage” a decanter is used to remove
treated effluent out of the top of the tank while bacteria settles at the bottom
(Carter & Burgess, 2003).

Influent wastewater generally passes through a primary screen and grit removal
section. It then enters into a partially filled reactor containing biomass until the
reactor is full where it behaves like an activated sludge system. An activated
sludge system is a biological wastewater treatment process in which a mixture of
wastewater and activated sludge is agitated and aerated, and then separated
from the treated wastewater. Once the biological reactions are complete, the
aeration and mixing is discontinued; biomass settles, insoluble solids are

removed, and wastewater is filtered and disinfected.

Nitrification in an SBR system will require the extension of the reaction time as
well as extensions of the sludge stage. Adding denitrification to the sequence
would require the addition of anoxic and aerobic steps after the initial react step
(Sharman, 1998).

Ammonia removal ranges from 90 to 97 % (EPA 1992). The process is usually
used in small wastewater treatment systems that have flows between 0 — 0.2
m3/sec (i.e., 0-5 MGD) (EPA-Wastewater Technology Fact Sheet, 2000).



Developing a nutrient management plan Page 115 of 201
For the Napa River \Watershed April 5, 2004
Figure 8.21d: Flow chart of Sequencing batch Reactor
TO SOLIDS HANDLING,
DISPOSAL, OR
BENEFICIAL REUSE
DIGESTION
THICKENING EFFLUENT

INFLUENT—™

|

SCREENING/
GRINDING

SBR

EQUALIZATION FILTRATION DISINFECTION

Source: EFA-Wastewater Technology Fact Sheet, 2000 (Parsons Engineering Science, Inc., 1999)

The disadvantages of the SBRs are poor sludge settling, floating clumps from

denitrification, and the increased equipment requirements for effluent flow and

air supply.

Table 8.21b: Costs for Sequencing Batch Reactor

Design Flow Rate

Cost of Equipment (1998 Dollars)

0.04 mfsec

150,000-350,000

0.2 m°fsec

459,000 -730,000

0.4 m°fsec

1,089,000-1,370,000

0.6 m°/sec

~ 2,100,000

0.8 m°/sec

2,100,000-3,000,000

CPI (inflation rate) for 2003 = 1.2% ((Greater Phoenix Economic Councii)

Note:

The equipment cost items provided do not include the cost for the tanks, site work
excavation/backfill, installation, contractor’s owverhead and profit, or legal,
contingency, and engineering services. These items must be included to calculate the owverall
construction costs of an SBR system. Costs for other treatment processes, such as screening,
equalization, filtration, disinfection, or aerobic digestion, may be included if required.

administrative,

Source: EFPA-Wastewater Technology Fact Sheet, 2000



Developing a nutrient management plan Page 116 of 201
For the Napa River \Watershed April 5, 2004

Nitrification-Denitrification (NDN)

NDN is a state-of-the-art and cost-effective solution to nutrient removal from
wastewater. It uses naturally occurring microorganisms, rather than additional
chemicals that use oxygen, to remove nutrients such as nitrogen and phosphorus
from the wastewater stream. This process is climate friendly, indicating that it can

function in both warm and cold climates.

The activated sludge process utilizes fermentation, anoxic, re-aeration and recycle
zones. The effluents are directed to a clarifier from where the sludge is pumped

to a secondary digester while some is returned to the BNR plant (Solley, 2002).

The mechanism of the NDN process involves the activated sludge process

through two types of chemical reactions for nitrogen removal:

e Aerobic Conditions - Nitrification

e Anaerobic Conditions — Denitrification

Biological oxidation of ammonia to nitrate or nitrite occurs in the nitrification
process, which is performed by bacteria under aerobic conditions. Then,
denitrification converts the nitrate or nitrite into nitrogen gas through biological

reduction under anoxic conditions (Oldham and Rabinowitz, 2002).

Phosphorus removal occurs through the selection of microorganisms capable of
accumulating quantities of phosphorous in excess of that required for cell
growth. This extra phosphorous is accumulated in the form of polyphosphate-

energy storage product (Daigger & Buttz, 1992).

Biological removal of phosphorous also occurs under both aerobic and anaerobic
conditions. Under anaerobic conditions, facultative bacteria will release soluble
phosphorus into the water and adsorb BOD. The adsorbed BOD is stored until it
can be utilized under aerobic conditions. The released phosphorus comes from
adenosinetriphosphate (ATP), which is a stored energy formed inside the

bacterial cell. The bacteria break the phosphate bonds of the ATP to obtain



Developing a nutrient management plan Page 117 of 201
For the Napa River \Watershed April 5, 2004

enough energy for metabolizing or decomposing the BOD. Following the
anaerobic step, the bacteria begin to oxidize the stored BOD under aerobic
conditions. The stored BOD is many times in the form of polyhydroxybutyrate
(PHB). PHB is a form of stored carbon that shows up as an intracellular inclusion.
Also during the aerobic step, the bacteria rebuild the stored energy ATP. To
rebuild the ATP they remove soluble phosphorus from the waste stream. If the
bacteria are conditioned to an anaerobic/aerobic cycle, the phosphorus uptake

rate in the aerobic zone can be very high (Sharman, 1998).

Several systems have been developed for the NDN process along with different
design elements. Of these, the most successful has been the Bardenpho process.
The Bardenpho process is an advanced modification of the activated sludge
process and allows for high levels of BOD, TSS, nitrogen, and phosphorus
removal. It is a combined nitrification-denitrification process using both organic
carbon in untreated wastewater and organic carbon released from endogenous
respiration during denitrification. Separate aerobic and anoxic zones provide for

nitrification and then denitrification (Metcalf and Eddy, 1991).

The Bardenpho process can consist of different configurations. In the three-stage
Bardenpho configuration (Fig-8.21e), influent wastewater combines with return
sludge from the clarifier in an anaerobic zone (un-aerated reactor zone). It is
there that phosphorus is released and substrate is stored in the phosphorus
accumulating bacteria when in the absence of nitrate. The flow then enters an
anoxic zone where it combines with a nitrate recycle from the end of the aerobic
zone where the returned nitrate is reduced to nitrogen gas. The flow then enters
an aerobic zone, where ammonia is oxidized to nitrate. Phosphorus is removed
from the process with the excess bio-solids, which are discharged to the river
either from the clarifier underflow or the aerobic zone. Nitrogen is removed as

nitrogen gas bubbling from the anoxic zone [Solley, 2000).



Developing a nutrient management plan
For the Napa River \Watershed

Page 118 of 201
April 5, 2004

Figure 8.21e. Three-stage Bardenpho process

Return Sludge

Mixed Liquor Recycle

Anaerobic Anoxic

Aerobic

Source: David Solley —Churchill Fellowship 2000 Report

For greater removal of nitrate, five stage Bardenpho processes has been

proposed (Solley, 2000). The modified Bardenpho process (Fig-8.21f) adds an

anaerobic tank on the front end of the original process for phosphorus removal.

Typically, a secondary anoxic zone is included after the primary aeration zone,

where endogenous denitrification occurs. The five-stage Bardenpho process uses

the following series for treatment of waste: anaerobic, anoxic, aerobic, anoxic

and aerobic.

Figure 8.21f: Five-stage Bardenpho process

Return Sludge

Mixed Liquor Recycle

—>

>l

-

Anaerobic Anoxic Aerobic

Anoxic Aerobic

Source: David Solley —Churchill Fellowship 2000 Report



Developing a nutrient management plan Page 119 of 201
For the Napa River \Watershed April 5, 2004

Very low nitrogen effluent concentrations (less than 5 mg/L) can be achieved
using a five-stage Bardenpho (BNR) process. Energy is also saved through
reduced aeration, and costs decrease due to lower excess bio-solids production in
the Bardenpho process (Solley, 2000). The use of a three-stage system can
achieve an effluent quality of 6 mg N/L, and although effluent quality is not as
good as the five-stage process, a comparison of BNR new-plant alternatives
performed by Foess et al. 1998, revealed that the three-stage system was most
favorable based on its moderate costs, process control flexibility, and ease of
operation. The costs of new three-stage system plants are presented below in
Table 8.21c. These costs include construction cost, annual O & M cost, uniform

annual cost, and use an interest rate of 6 percent for a 20-year period.

Table 8.21c: Costs for 3-Stage BNR Systems

CosTs oF NuTrieENT REmovaL SysTEms — NEw PLANTS

Treatment Facility Design Capacity

4,000 10,000 25,000 50,000 100.000
System (gpd) (gpd) {gpd) (gpd) (gpd)
Three-Stage